Strength Test Report

Certificate No.: DHI151011-001

Date of Test: 2015-10-11 08:40:58

Article Webbing For Ratchet Lashing Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-4
Type MBS120001bs Color Yellow Width 50mm
EL 202 1mm WLL 120001bf SF 1:1
Initial Force 3151bf Extension Length 211mm
B/P Strength 132211bf B/P Extension 10. 5%
Quality Qualified Stretch Speed 200mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Method of Test @ Single Piece @ Type of Test Breaking Test
Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-002

Date of Test: 2015-10-11 08:45:40
Article Webbing For Sling Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WB-1
Type MBS98001bs Color Yellow Width 25mm
EL 1062mm WLL 98001bf SF 1:1
Initial Force 3091bf Extension Length 97mm
B/P Strength 106061bf B/P Extension 9. 2%
Quality Qualified Stretch Speed 100mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Method of Test @ Single Piece @ Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-003

Date of Test: 2015-10-11 08:51:46
Article Webbing For Sling Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WB-1
Type MBS196001bs Color Yellow Width 50mm
EL 1011mm WLL 196001bf SF 1:1
Initial Force 3011bf Extension Length 102mm
B/P Strength 199551bf B/P Extension 10. 2%
Quality Qualified Stretch Speed 100mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Method of Test @ Single Piece @ Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-004

Date of Test: 2015-10-11 08:59:55

Article Webbing For Sling Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WB-1
Type MBS294001bs Color Yellow Width 75mm
EL 1034mm WLL 294001bf SF 1:1
Initial Force 3181bf Extension Length 113mm
B/P Strength 304201bf B/P Extension 11%
Quality Qualified Stretch Speed 100mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Method of Test @ Single Piece @ Type of Test Breaking Test
Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-005
2015-10-11 09:04:38

Article Webbing For Sling Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WB-1
Type MBS392001bs Color Yellow Width 100mm
EL 1019mm WLL 392001bf SF 1:1
Initial Force 3091bf Extension Length 116mm
B/P Strength 407761bf B/P Extension 11. 4%
Quality Qualified Stretch Speed 100mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Method of Test (ji;) Single Piece (jii) Type of Test Breaking Test
Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-006

Date of Test: 2015-10-11 09:09:17
Article Flat Webbing Sling With Eyes Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WS-1
Type E5SEE32001bs Color Yellow Width 25mm
EL 1862mm WLL 32001bf SF 5:1
Initial Force 3031bf Extension Length 228mm
B/P Strength 169151bf B/P Extension 12. 3%
Quality Qualified Stretch Speed 180mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test
Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-007
2015-10-11 09:15:45

Article Flat Webbing Sling With Eyes Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WS-1
Type E5SEE32001bs Color Yellow Width 25mm
EL 1856mm WLL 32001bf SF 5:1

Initial Force 3131bf Extension Length 227mm
B/P Strength 168151bf B/P Extension 12. 2%
Quality Qualified Stretch Speed 180mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-008

Date of Test: 2015-10-11 09:21:20

Article Flat Webbing Sling With Eyes Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WS-1
Type ESEE64001bs Color Yellow Width 50mm
EL 3020mm WLL 62001bf SF 5:1

Initial Force 3001bf Extension Length 384mm
B/P Strength 327251bf B/P Extension 12. 7%
Quality Qualified Stretch Speed 300mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-009
2015-10-11 09:27:18

Article Flat Webbing Sling With Eyes Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WS-1
Type ESEE64001bs Color Yellow Width 50mm
EL 3029mm WLL 62001bf SF 5:1

Initial Force 3241bf Extension Length 390mm
B/P Strength 329261bf B/P Extension 12. 9%
Quality Qualified Stretch Speed 300mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-010
2015-10-11 09:33:14

Article Flat Webbing Sling With Eyes Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WS-1
Type E5EE86001bs Color Yellow Width 75mm
EL 3129mm WLL 86001bf SF 5:1

Initial Force 3021bf Extension Length 429mm
B/P Strength 461841bf B/P Extension 13. 7%
Quality Qualified Stretch Speed 300mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-
2015-10-11 09:39:56

011

Article Flat Webbing Sling With Eyes Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-WS-1
Type E5EE86001bs Color Yellow Width 75mm
EL 3115mm WLL 86001bf SF 5:1

Initial Force 3041bf Extension Length 414mm
B/P Strength 451481bf B/P Extension 13. 3%
Quality Qualified Stretch Speed 300mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-012
2015-10-11 09:46:34

Article Ratchet Tie Down Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-1
Type MBS30001bs Color Yellow Width 25mm
EL 1076mm WLL 10001bf SF 3:1

Initial Force 3031bf Extension Length 79mm
B/P Strength 32631bf B/P Extension 7. 4%
Quality Qualified Stretch Speed 100mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-013

Date of Test: 2015-10-11 09:50:07

Article Ratchet Tie Down Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-1
Type MBS30001bs Color Yellow Width 25mm
EL 1077mm WLL 10001bf SF 3:1

Initial Force 3011bf Extension Length 78mm
B/P Strength 32271bf B/P Extension 7. 3%
Quality Qualified Stretch Speed 100mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-014
2015-10-11 09:57:25

Article Ratchet Tie Down Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-1
Type MBS100001bs Color Yellow Width 50mm
EL 1576mm WLL 33351bf SF 3:1

Initial Force 3181bf Extension Length 162mm
B/P Strength 110561bf B/P Extension 10. 3%
Quality Qualified Stretch Speed 150mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-015
2015-10-11 10:03:58

Article Ratchet Tie Down Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-1
Type MBS100001bs Color Yellow Width 50mm
EL 1583mm WLL 33351bf SF 3:1

Initial Force 3081bf Extension Length 162mm
B/P Strength 109751bf B/P Extension 10. 3%
Quality Qualified Stretch Speed 150mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-016

Date of Test: 2015-10-11 10:08:51
Article Ratchet Tie Down Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-1
Type MBS100001bs Color Yellow Width 50mm
EL 1579mm WLL 33351bf SF 3:1
Initial Force 3061bf Extension Length 165mm
B/P Strength 111821bf B/P Extension 10. 5%
Quality Qualified Stretch Speed 150mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-017

Date of Test: 2015-10-11 10:15:49
Article Ratchet Tie Down Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-1
Type MBS100001bs Color Yellow Width 50mm
EL 1578mm WLL 33351bf SF 3:1
Initial Force 3031bf Extension Length 156mm
B/P Strength 109171bf B/P Extension 9. 9%
Quality Qualified Stretch Speed 150mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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Strength Test Report

Certificate No.: DH151011-018

Date of Test: 2015-10-11 10:21:25
Article Ratchet Tie Down Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-1
Type MBS150001bs Color Yellow Width 75mm
EL 1571mm WLL 50001bf SF 3:1
Initial Force 3051bf Extension Length 167mm
B/P Strength 158911bf B/P Extension 10. 7%
Quality Qualified Stretch Speed 150mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test
Stretch Test Curve:
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Strength Test Report

Certificate No. :

Date of Test:

DH151011-019
2015-10-11 10:28:00

Article Ratchet Tie Down Material Polyester
Batch No. PO. 17354 Serial No. Standard WSTDA-T-1
Type MBS150001bs Color Yellow Width 100mm
EL 1566mm WLL 50001bf SF 3:1

Initial Force 3061bf Extension Length 178mm
B/P Strength 157651bf B/P Extension 11. 4%
Quality Qualified Stretch Speed 150mm/min
Testing Machine NJDH-1-200 Precision 0. 5%
Direct Stretch
Method of Test Type of Test Breaking Test

Stretch Test Curve:
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